



Alekh

PLASTICS TESTING CENTRE

F-94/95, RUDRAKSHA-II, JASHODANAGAR-MEHAMDABAD HIGHWAY,
VATVA, AHMEDABAD:382445. TEL-FAX : 25830445
E-mail : alekh_plastics@yahoo.com, alekhplastics@gmail.com

TEST REPORT

No: TR/13-14/0036

Date: 17/04/2014

Issued to: M/s. Manohar International
C. G. Road,
Ahmedabad

Sample Details: PP Rice bag –VLP/755062/5 (as stated by the party)

Your reference: Received by courier on 15/04/14

Test Results

Sample	Test property	Unit	Test value	Remarks
Rice bag as above	Seam breaking strength	kgs	49	Started tearing by thread



Authorized Signatory

N.B. No liability, whatsoever is accepted for this report. Valid only for the sample given for testing. Not for publication.